Del liste / part list F 3 TD/TDA

Jptul AS

Date:

Mars 03

Tegning nr: 3-2566-Pogq

Fredrikstad,Norway

IS
)
= , _.}: ]

=




Jotul F 3 TD - Jgtul F 3 TDA

Pos.
nr Part No. (Descriptions Dim./Spec.

12015108 [Cover smoke outlet BP
12015104 [Cover smoke outlet BBE
12015105 [Cover smoke outlet IVE
12015107 |Cover smoke outlet BRM
10023960 [Gasket f/ smoke outlet @175
12021609 |Top plate compl BP
12015200 |Top plate IVE
12015201 |[Top plate OGE
12015203 |Top plate BRM

Gasket for top plate

LD 375-2, &9,5x1800

12014263 |Traverse bar to cover smoke outlet rear

10023541 |Screw collar

M6x16 st.5.6 ubeh.

10023540 |Screw

M6x20 ST 8,8 ubeh.

O[R[N WIW|WIWIW|IN|FP|FP|FP|P]-

12020600 |Smoke outlet, compl.#150/175mm BP
12020601 |Smoke outlet, compl.@150/175mm BBE
12020603 |Smoke outlet, compl.#150/175mm IVE
12020602 |Smoke outlet, compl.@150/175mm OGE
12038153 |Smoke outlet, compl.#150/175mm BRM
10023475 |Nut M6 DIN 934
10 ]12015187 [Back plate BP
10
10 ]12015184 [Back plate IVE
10 |12015185 [Back plate OGE
10 ]12015186 [Back plate BRM

11 |12015555 |Baffle plate

12 10023662 |Screw, collar

M8x20 Din 6921

13 |12015195 |Side plate

BP

13 12015191 |Side plate IVE
13 |12015192 |Side plate OGE
13 12015194 |Side plate BRM
14 12015222 |Burn plate, rear

15 |12015224 |Burn plate, side

16 12015220 [Bottom plate, inner

17 12015178 |Bottom plate BP
17

17 ]12015174 |Bottom plate IVE
17 12015175 |Bottom plate OGE
17 ]12015177 |Bottom plate BRM
18 ]10023663 [Screw M8x25 st.8.8
19 |12015042 |Leg 1 pcs BP
19 |12015034 |Leg 1 pcs BBE
19 12015035 [Leg 1 pcs IVE
19 |12015036 |Leg 1 pcs OGE
19 12015039 [Leg 1 pcs BRM
20 |10013066 [Insulating plate, bottom

21

22 112015215 [Ashlip BP




Pos.

nr. Part No. (Descriptions Dim./Spec.

22 112015208 [Ashlip BBE

22 ]12015209 [Ashlip IVE

22 112015210 [Ashlip OGE

22 ]12015213 [Ashlip BRM

23 |10023838 [Spring f/ firescreen

24

25 |50012922 [Fire screen

26 ]10023561 [Screw, pan h. M6x8 Din 7985

27 12020930 [Glass clip, w/gasket

28 10024022 [Locking bar

29 10023578 [Washer 25x10,5x1,5

30 ]10024011 [Spring f/ latch

31 |12015514 |Latch f/door straight

31 12017311 |Latch f/door

31 ]10019986 |Latch f/door straight nickel plated

31 12020110 [Latch f/door curved nickel plated

32 ]10023919 |Washer f/handle

33 10024023 |Distance sleeve @8x6, L= 27,5

34 10024025 |Wooden knob BP

35 10023611 |[Screw, pan h. M6x40

36 |10023592 |Pin 4x24

37 12020634 |[Bag w/contents

38 12016008 BP

38 12016001 BBE

38 12016002 IVE

38 |12016003 OGE

38 |12016006 BRM

39 10023598 |Washer D nr. 531241

40

41 10024103 |Rivet, black cromated @6x33

41 ]10023975 |Rivet, nickel plated 26x33

42 12020829 [Door w/o vent w/o glass BP BP

42 |12020828 |Door w/o vent w/o glass BBE BBE

42 12020969 [Door compl. w/o glass, BBE cast iron + div parts
42 |12020970 |Door compl. w/o glass, IVE cast iron + div parts
42 12020971 [Door compl. w/o glass, OGE cast iron + div parts
42 |12020972 |Door compl. w/o glass, BP cast iron + div parts
42 12021729 |[Door compl. w/o glass, BRM cast iron + div parts
43 Gasket for door LD 360 @8.7x1500
44 Gasket for glass LD 250-2 @6,4x1200
45 110024008 |Glass




	Copy of Jotul F 3 TD  TDA engelsk.xls
	F 3 TD-TDA




